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   OPEN FIRST!!        

Parts list:
Energy Suspension recommends that you read 
over all the installation instructions 
and parts list before you start.

UNIVERSAL/MULTI. APP.  SWAY BAR 
BUSHING SET NUMBERS 

 
Greasable      Sway Bar        Non-Greasable
  Set #            Diameter                Set # 
9-5151    -----    7/16"      -----      9-5101 
9-5152    -----    1/2"        -----      9-5102    
9-5153    -----    9/16"      -----      9-5103      
9-5154    -----    5/8" (16mm) --   9-5104 
9-5155    -----    11/16"    -----      9-5105  
9-5156    -----    3/4" (19mm) --   9-5106 
9-5157    -----    13/16"    -----      9-5107  
9-5158    -----    7/8" (22mm) --   9-5108     
9-5159    -----    23mm     -----      9-5115  
9-5160    -----    15/16" (24mm)   9-5109 
9-5161    -----    1"           -----      9-5110 
9-5162    -----    1 1/16"   -----      9-5111  
9-5163    -----    28mm     -----      9-5130 
9-5164    -----    1 1/8"     -----      9-5112 
9-5165    -----    1 1/4"     -----      9-5113 
9-5166    -----    32mm     -----      9-5116 
9-5167    -----    1 5/16"   -----      9-5114 
9-5168    -----    1 3/8"     -----      9-5136 

Additional parts available 

Transmission mount: (3.1108)
1  -  1036 mount
1  -  15.08.10.39 backing plate
2  -  15.03.48.39 (7/16" lockwasher)
4  -  15.03.42.39 (7/16" flat washer)
2  -  15.05.30.39  (7/16"-14 x 1" bolt)
1  -  17112 installation instructions

Front control arm bushing set: 
(3.3101, 3.3172)
2- 15.12.10.xx 3008 “B” shell assembly 
(Lwr. Rear Pos.) 1-15.02.02.39 “B” shell, 1-3008 
bushing, 1-15.10.10.39 sleeve (3/4”x1/2”x2.4”)
2-15.12.09.xx  3006 “A” shell assembly 
(Lwr. Frt. Pos.) 1-15.02.01.39”A” shell. 1-3006 
bushing, 1-15.10.10.39 sleeve (3/4”x 1/2”x 2.4”)
2- 15.12.21.xx 3032 “S27H” shell assembly
(Lwr. rear Pos.) 1- 15.02.27.39 oval shell, 
1-3032 bushing, 1-15.10.10.39(3/4”x 1/2”x 2.4”)
4- 15.12.08.xx 3001 “E” shell assembly
(UpperControl Arms) 1-15.02.05.39”E” shell, 1-
3001 bushing, 1- 15.10.11.39  (13/16”x .675”x 
1.562”)
2  -  9.11108 grease.
1  -  17444 installation instructions
Rear control arm bushing set: (3.3132)
8  -  15.02.09.39 “I” shell
8  -  3021 bushing
8  -  15.10.10.39 (3/4"O.D. x 1/2"I.D. x 2.425 
sleeve)
6  -  3087 thrust washer
6  -  3088 thrust washer
2  -  3089 thrust washer
1  -  9.11101 grease.
1  -  17019 installation instructions
1  -  17041 installation instructions
Body mount set (3.4114, 3.4115)
8  -  4045  Positions  1,2,4,6
8  -  4042  Positions  1,2,4,6
4  -  4040  Positions  3,5
6  -  4041  Positions  7  (4,6*)
6  -  4044  Positions  7  (4,6*)
1-17022 Installation instructions (Non Convertible)
1-17021 Installation instructions (Convertible)

* These parts will be used on vehicles equipped with 1” O.D. sleeves.  
Bushing numbers 4042 and 4045 will not be used at these locations.

Rear spring isolator set: (3.6108)
2  -  6138

Front Swaybar endlink set:
(9.8118)
8  -  4806 endlink grommets
2  -  15.10.23.39 (9/16"O.D. x 3/8"I.D. x 2.90 
sleeve)
8  -  15.03.01.39 (cupped washer)
2  -  15.05.04.39 (3/8"-16 x 7" bolt)
2  -  15.07.01.39 (3/8"-16 nut)

Tie-rod boot set: (9.13101) 2 SETS
4  -  13001 tie-rod boot set

Ball-joint boot set: (9.13125)
2  -  13009
2  -  13010

Parts list continued:

1968-72 Chevrolet Chevelle Convertable/Non-Convertable

Parts List for 
Master Set 3.18113

17181
12/APR/05   BRH

*** These parts will be used on vehicles equipped 
with oval shells and bushings in the lower control 
arm(rear position) from the factory. The oval 
bushing and shell along with sleeve # 15.10.10.39 
will be used together. Bushing # 3008 and 
15.02.02.39 ("B" shell) will not be used on oval 
shell equipped vehicles. 
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